sasron 1is. FCC RF Test Report

Report No. : FG7D0540B

LTE Band 12 Maximum Average Power [dBm]

BW [MHz] Mod RB Size RB Offset L In:nex " Lowest Middle Highest
10 1 0 ofo] 7 22.51 22.86 22.58
10 QPSK 1 5 0|0 7 22.49 22.85 22.56
10 6 0 ofo] 7 21.56 21.42 21.63
10 1 0 O[O0 7 23.10 22.65 23.25
10 16-QAM 1 5 ofo] 7 23.09 22.62 23.23
10 6 0 O[O0 7 21.37 21.55 22.30
5 1 0 O[O0 3 22.63 22.89 22.73
5 QPSK 1 5 0|0 3 22.39 22.61 22.95
5 6 0 O[O0 3 21.38 21.45 21.56
5 1 0 O[O0 3 22.91 22.35 22.39
5 16-QAM 1 5 O[O0 3 22.97 22.43 22.55
5 6 0 OfO0] 3 21.88 21.55 21.26
3 1 0 0[O0 1 22.09 22.59 22.36
3 QPSK 1 5 0|01 22.12 22.64 22.39
3 6 0 0[O0 1 20.39 20.52 20.61
3 1 0 O[O0 1 21.64 21.15 21.76
3 16-QAM 1 5 0[O0 1 21.62 21.13 21.75
3 6 0 O[O0 1 20.29 19.56 20.07
1.4 1 0 0Of0] O 22.03 22.46 22.55
1.4 QPSK 1 5 0|]0] O 22.04 22.41 22.56
1.4 6 0 0Of[0] O 20.31 20.41 20.49
1.4 1 0 0O[0] O 21.89 20.98 21.05
1.4 16-QAM 1 5 0Of0] O 21.86 21.08 21.15
1.4 6 0 0O[0] O 20.26 20.96 19.99
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sasron 1is. FCC RF Test Report

Report No. : FG7D0540B

LTE Band 13 Maximum Average Power [dBm]

BW [MHZz] Mod RB Size RB Offset L In:lnex " Lowest Middle Highest
10 1 0 ofo] 7 - 22.80 -
10 QPSK 1 5 0|0 7 - 22.71 -
10 6 0 ofo] 7 - 21.84 -
10 1 0 O[O0 7 - 23.31 -
10 16-QAM 1 5 ofo] 7 - 23.36 -
10 6 0 O[O0 7 - 22.43 -

5 1 0 O[O0 3 23.54 22.88 23.21
5 QPSK 1 5 0|0 3 23.45 22.67 22.99
5 6 0 O[O0 3 2243 21.77 21.83
5 1 0 O[O0 3 22.84 22.47 22.79
5 16-QAM 1 5 O[O0 3 22.83 22.48 22.83
5 6 0 OfO0] 3 21.87 21.83 21.42
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sasron 1is. FCC RF Test Report

Report No. : FG7D0540B

LTE Band 26 Maximum Average Power [dBm]

BW [MHz] Mod RB Size RB Offset L In:nex " Lowest Middle Highest
15 1 0 0OfO0]11 23.04 23.41 23.12
15 QPSK 1 5 0| 0|11 22.91 23.37 23.09
15 6 0 0OfO0]11 23.11 23.11 23.27
15 1 0 0OfO0]11 22.74 23.26 23.83
15 16-QAM 1 5 0OfO0]11 22.65 23.24 23.78
15 6 0 0OfO0]11 23.07 22.83 23.57
10 1 0 ofo] 7 23.22 22.99 23.06
10 QPSK 1 5 0|0 7 23.25 23.04 23.08
10 6 0 ofo] 7 22.16 22.15 22.18
10 1 0 O[O0 7 23.28 23.71 23.79
10 16-QAM 1 5 ofo] 7 23.35 23.72 23.81
10 6 0 (O 22.22 21.97 22.32
5 1 0 O[O0 3 23.57 23.46 23.59
5 QPSK 1 5 0|0 3 23.51 23.34 23.54
5 6 0 O[O0 3 20.43 22.19 22.16
5 1 0 O[O0 3 22.89 23.21 23.27
5 16-QAM 1 5 O[O0 3 22.84 23.22 23.29
5 6 0 O[O0 3 22.01 22.07 22.21
3 1 0 0[O0 1 23.34 23.54 22.98
3 QPSK 1 5 0O|]0]| 1 23.35 23.58 22.97
3 6 0 0[O0 1 21.22 21.39 21.34
3 1 0 O[O0 1 21.59 21.76 2243
3 16-QAM 1 5 0[O0 1 21.74 21.83 2247
3 6 0 O[O0 1 20.07 20.13 20.07
1.4 1 0 0Of0] O 23.01 23.35 23.35
1.4 QPSK 1 5 0|]0] O 22.89 23.37 23.36
1.4 6 0 0Of[0] O 21.09 21.35 21.25
1.4 1 0 0O[0] O 22.14 21.75 21.67
1.4 16-QAM 1 5 0O[0] O 22.13 21.86 21.82
1.4 6 0 0O[0] O 19.83 20.43 20.18
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saronas. FCC RF Test Report Report No. : FG7D0540B

LTE M1 Band 2

Peak-to-Average Ratio

Mode LTE M1 Band 2 / 5MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 8.64 8.32 8.43 8.29
Middle CH 8.52 8.35 8.32 8.38 PASS
Highest CH 8.61 8.46 8.58 8.35
SPORTON INTERNATIONAL INC. Page Number : A2-1 of 12

TEL : 886-3-327-3456
FAX : 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 2/ 5MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum = Spectrum
Ref Level 30,00 dom  Offset 11,70 b Ref Level 30,00 dom  Offset 11,70 G&

o At 30d8__AQT 2 ms @ RBW 5 MHz o At 30d8__AQT 2 ms @ RBW 5 MHz
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CF 1.9525 GHz Mean Pwr + 20.00 dB CF 1.9525 GHz ean Pwr + 20.00 dB
C ary C ive DI Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000

Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |

Trace 1 -42.31 dBm -31.71 dBm 10.60 d8 368 dB 6.70 dB 3,64 dB 9.82 dB Trace 1 -42.26 dBm -32.48 dam 9.78 dB 3,71 dB 6.72 dB 8.32 dB 28 dB
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Middle Channel / 1RB

Middle Channel / Full RB

Spectrum = Spectrum -
Ref Level 30,00 dom  Offset 11,70 b Ref Level 30,00 dom  Offset 11,70 G&

o At 30d8__AQT 2 ms @ RBW 5 MHz o At 30d8__AQT 2 ms @ RBW 5 MHz
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CF 1.98 GHz Mean Pwr + 20.00 dB CF 1.98 GHz ean Pwr + 20.00 dB
C ary C ive DI Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000

Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |

Trace 1 -42.30 dBm -31.64 dBm 10.66 dB 368 dB 6.67 dB 3.52 dB 10.12 dB Trace 1 -42.28 dBm -31.23 dam 11.05 d8 3,71 dB 6.67 dB 8.35 dB 59.30 dB
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Date: 26.DEC.2017 16.36.03

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum = Spectrum -
Ref Level 30,00 dom  Offset 11,70 b Ref Level 30,00 dom  Offset 11,70 G&

o At 30d8__AQT 2 ms @ RBW 5 MHz o At 30d8__AQT 2 ms @ RBW 5 MHz
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C ary C ive DI Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |

Trace 1 [ -42.27 dem | -31.56 dem _ 10.70 d8 3.68 0B 6.7E 4B 3.61 dB 9.71 6B Trace 1 [ -42.30 dem | -31.98 dem _ 10.32 d8 3.65 dB 6.72 48 8.45 08 9.48 GB
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Date: 26.DEC.2017 16.3757

Date: 26.DEC.2017 16.4203

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 2 /5MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 26.DEC.2017 16:34.48

Spectrum = Spectrum
Ref Level 30,00 dom  Offset 11,70 b Ref Level 30,00 dom  Offset 11,70 G&

o At 30d8__AQT 2 ms @ RBW 5 MHz o At 30d8 A 2 ms @ RBW 5 MHz

@153 view @152 view
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CF 1.9525 GHz Mean Pwr + 20.00 dB CF 1.9525 GHz ean Pwr + 20.00 dB
C ary C ive DI Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000

Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |

Trace 1 [ -42.34 dem | -31.86 dem  10.45 dB 3.71 B 6.57 48 .43 dB 9.7 6B Trace 1 [ -42.30 dem | -31.02 dem 1129 d8 3.65 dB 5.70 48 .29 d8 65 di.
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Date: 26.DEC.2017 16:35:11

Middle Channel / 1RB

Middle Channel / Full RB

Date: 26.DEC.2017 16.36:50

Spectrum = Spectrum -
Ref Level 30,00 dom  Offset 11,70 b Ref Level 30,00 dom  Offset 11,70 G&

o At 30d8__AQT 2 ms @ RBW 5 MHz o At 30d8__AQT 2 ms @ RBW 5 MHz
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CF 1.98 GHz Mean Pwr + 20.00 dB CF 1.98 GHz ean Pwr + 20.00 dB
C ary C ive DI Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |

Trace 1 -42.27 dBm -31.88 dBm 10.38 dB 368 dB 6.61 dB 3.32 dB 9.51 dB Trace 1 -42.24 dBm -32.13 dBm 10.11 d8 3,71 dB 6.70 dB 8.38 dB 9.32 dB
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Date: 26.DEC.2017 16.35.28

Highest Channel / 1RB

Highest Channel / Full RB

Date: 26.DEC.2017 16.38.38

Spectrum = Spectrum -
Ref Level 30,00 dom  Offset 11,70 b Ref Level 30,00 dom  Offset 11,70 G&

o At 30d8__AQT 2 ms @ RBW 5 MHz o At 30d8__AQT 2 ms @ RBW 5 MHz
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Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |
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Date: 26 DEC.2017 16.41:45

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

26dB Bandwidth

Mode LTE M1 Band 2 : 26dB BW(MHz)
BW 1.AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK [16QAM QPSK 16QAM QPSK 16QAM
Lowest CH - - - - 131 1.33 - - - - - -
Middle CH - - - - 1.30 1.30 - - - - - -
Highest CH - - - - 1.31 1.37 - - - - - -
SPORTON INTERNATIONAL INC. Page Number : A2-4 of 12

TEL : 886-3-327-3456
FAX : 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 2

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 14.22 dBm| ™M1[1] 14.49 aBm}
1.85105100 GHz 1.85060200 GHz,
20 20
v nd 26.00 dB| i nd 26.00 dB|
g Rl fogy Bu 1.309000000 MHz| 0d e Bu 1.329000000 MHz|
l v Q factor 1414.4 ! I 'l Q factor 1392.8}
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CF 1.0525 GHz 1001 pts Span 10.0 MHz CF 1.8525 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f LB51051 GHz 14,22 dBm nd8 down 1,500 MHz ML 1.8E0602 GHz 14,49 dBm nd8 down 1,329 WHz
T 1 1850142 GHz -11.89 dam nd8 26.00 dB TL L 1850112 GHz -11.67 dam n 26,00 d8
T2 1 1851451 GHz -11.58 dam Q factor 1414.4 T2 1 1.851441 GHz -11.53 dam Q factor 1392.8
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Date: 26.DEC 2017 152503
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Date: 26 DEC 2017 15:27.14
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Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

Date: 26.DEC 2017 15.30:13

Date: 26 DEC 2017 15:28.28

ectrum = pectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 15.01 dBm| ™M1[1] 13.06 aBm)
1.87677100 GHz 1.87810200 GHz,
= r ndB 26.00 dB)| @ i) ndB 26.00 dB|
w0 [ L ﬂ Bu 1.299000000 MHZ| 0d i Bu 1.299000000 MHz|
J | Q factor 1446.7 }r N “'ll Q factor 1446.1
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60 d -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f LB78771 GHz 15.01 dsm nd8 down 1,299 MHZ ML 1.878102 GHz 13.86 dam nd8 down 1,299 WHz
T 1 1877692 GHz -10.30 dBm nd8 26.00 B TL L 1.877632 GHz -12.15 dbm n 26,00 d8
T2 1 1878991 GHz -11.01 dam qQ factor 1446.7 T2 1 1.878931 GHz -11.80 dam qQ factor 1446.1
L U J wa L JU J L]

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum - Spectrum o
Ref Level 30.00 GBm  Offset 11,70 0B & RBW 30 kHz RefLevel 30,00 Bm  Offset 11,70 dB & RBW 30 kHz
o att 30dB BWT 632 ps @ VBW 100 kHz  Mode Auto FFT e att 30 dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.60 dBm| mili] 12.99 dBm)|
1.90874900 GHz 1.90908800 GHz
e nde’y 26.00 dB| & ndB M1 26.00 dB)|
Bt | bl 1.309000000 MHZ . Bu T{ " 1.369000000 MHZ]
wad Ql\j:lurw 'V\l 1458.5 o @ ol "‘l 1394.9)
od | 0 ‘l t
!
-0 d f -10 di ;
| \
20 d - 20 di i o
a0 Pl - ! W,
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- |
4nd ) 4 40 di N
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WMol . Fr
] OV PEISY Y ol B
-60 d “60 d
CF 1.9075 GHz 1001 pts Span 10.0 MHZ CF 1.9075 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 1908743 GHz 14.60 dBm ndB down 1,309 MHz ML 1.509088 GHz 12.99 dBm ndB down 1,369 MHz
T1 1 1,908539 GHz -11.91 dém nds 26.00 d8 T1 1 1.908529 GHz -13.39 dam nds 26.00 da
T2 1 1909848 GHz -11.41 dém Q factor 1458.5 T2 1 1509898 GHz -13.21 dm Q factor 1394.3
L I ) L I ) -
Date: 26.DEC 2017 15.32.27 Date: 28 DEC.2017 15:33.31

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG7D0540B

Occupied Bandwidth

Mode LTE M1 Band 2 : 99%0OBW(MHz)
BW 1.AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK [16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 1.09 - - - 1.1 1.12 - - - - - -
Middle CH - - - - 1.08 1.09 - - - - - -
Highest CH - - - - 1.11 1.09 - - - - - -
SPORTON INTERNATIONAL INC. Page Number : A2-6 of 12
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 2

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I ]

Date: 26.DEC 2017 15.24:48

Spectrum um T
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.70 b = RBW 30 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.24 dBm| ™M1[1] 13.53 aBm)
- 1.85049200 GHz - 1.85060200 GHz,
K3 Oce Bw 1.098901099 MHz| Iﬂ Oce Bw 1.118861119 MHz|
d Tilrag g " "
U} o ,‘ 10 ey -
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CF 1.0525 GHz 1001 pts Span 10.0 MHz CF 1.8525 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1850492 GHz 15.24 dam ML 1.BE0602 GHz 13.53 dam
T 1 18502423 GHz 7.62 dm Oce Bw 1.098301099 MHz TL L 1.8502522 GHz 4.67 dBm Oce Bw 1.118861119 MHz
T2 1 1 B513412 GHz 3.83 dam T2 1 18513711 GHz 0.91 dam

L U ]

Date: 26, DEC 2017 15:26.57

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I ]

Date: 26.DEC 2017 15.30.04

pectrum um 3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.70 b = RBW 30 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.94 dBm| ™M1[1] 13.43 aBm}
- 1.87622200 GHz - 1.87798200 GHz,
! 1.078921079 MHz| I Oce Bw 1.088911089 MHz|
g g Tw”w] 104 \{‘ bl ..:\1
o f | 0 J t
10 df - - 10 - |
200 ol i 204 f ‘.
T T N Wi
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L /i e I,
-0 YL i =0 T L v
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Mty ] R
-6 df -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1878222 GHz 13.94 dam ML 1877982 GHz 13.43 dam
T 1 LB777522 GHz 9.04 dBm Oce Bw 1.078921079 MHz TL L 1.8777423 GHz 6.26 dBm Oce Bw 1.088911089 MHz
T2 1 1 B788312 GHz 7.41 dam T2 1 18788312 GHz 6.27 dom

L U ]

Date: 26, DEC 2017 152813

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

L ) ]

Date: 26.DEC.2017 15.32.18

pectrum -
Ref Level 30.00 GBm  Offset 11,70 0B & RBW 30 kHz RefLevel 30,00 Bm  Offset 11,70 dB & RBW 30 kHz
o att 30dB BWT 632 ps @ VBW 100 kHz  Mode Auto FFT e att 30de SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.05 dBm| mili] 14.12 dBm|
20 1.90869900 GHz - 1.90910800 GHz
O;C‘ﬁ:: 1.108891109 MHz| oce Bl 1.088911089 MHz|
e d g &2
10 d J‘ = ‘T 10 '-]\'\\l"’ L 1
od 4 ‘ 0d
/ \ ! l
i \ i / A
-0 ) -10 1 1
Y -
LA Y Y \
an AT Joy i, . o b
| RV S LEW
and A M i o 1 el WM b,
Y [N W e
fyf Y p
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s gt Naghy
“hd 60
CF 1.9075 GHz 1001 pts Span 10.0 MHZ CF 1.9075 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1908699 GHz 14.05 dBm ML 1.509108 GHz 14.12 dBm
TL 1 1.9086489 GHz 3.87 dBm Oce Bw 1.108891109 MHz TL 1 1.90B6688 GHz 6.23 dém Oce Bw 1.088911089 MHz
T2 1 19097577 GHz 4.62 dbm T2 1 1.5097577 GHz .51 dbm

L I ]

Date: 26 DEC. 2017 15:33.01

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

Conducted Band Edge

LTE M1 Band 2 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 30.00 dBm  Offset 11.70 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 20,00 dém Offset 11.70 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 vgPwr
Limit Gheck BAES | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20bine s
10 dBm A 10 dBm J\\
ode / 0 dem \
-10 d&m -10 dBm
20 dem r ‘h 20 dem l
-30 dBm ; ﬁ t -30 dBm !
; | | | L w«"\“W'M k )A ; . | l ﬁL\J “l | [
40 dem i t T 40 dBm A
B O [ B Mo T g | L sy L
LT
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.855 GHz | ||[start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84882 GHz -15.99 dBm -2.99 d& 1.005 GHz 1.910 GHz 100.000 kHz 1.90065 GHz 13.01 dBm ~16.09 dB
1,849 GHz 1.850 GHz 30.000 kHz 184999 GHz -30.62 dém -17.62 dB 1510 GH= 1911 GHz 30,000 kHz 191001 GH 50,22 dbm 1627 dB
1,850 GHz 1,855 GHz 100,000 kHz 185038 GHz 12.80 dBm -17.20 dB 1.011 GHz 1.920 GHz 1,000 MH2 1.91154 GHz ~18.94 dBm 5.4 dB

]" 1

Date: 26,DEC.2017 16:33:50

i 2

Date: 26 DEC.2017 15:54:40

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 11.70 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 11.70 db
SGL Count 100/100

Mode Auto Sweep

Date: 26.DEC.2017 16:31.36

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dkine S
10 dBm 10 dBm
/\N““\r\’
ode / W'\ 0 dem / w‘\
-10 dBm ‘ -10 dBm
SPURIOUS_LINE_ABS K h ‘ \
20 dem ] w 20 dim l{, I
-30 dem Ly f \‘I«"I ; 30 g o | A
| | | ..w') | Al W‘W l‘w“w W
dem II | | Y /r -40 damww 4 ¥ L"J‘ ; !
Ut o YN B wll L LU [T
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts StOE 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84770 GHz -23.90 d&m -10.90 d& 1.905 GHz 1.910 GHz 100.000 kHz 1.90884 GHz 5.65 dBm -24.35 dB
1,849 GHz 1.850 GHz 30.000 kHz 184999 GHz -32.40 dém -19.40 dB 1510 GH= 1.911 GHz 20,000 kHz 1,91000 GHz -31.85 dBm -18.35 d8
1,850 GHz 1,855 GHz 100,000 kHz 185084 GHz £.51 dém -23.49 dB 1,511 GHz 1.920 GHz 1,000 MHz 1.91103 GHz -14.64 dBm -1.64 dB
e ——
T
i L] I 1 e

Date: 26.DEC.2017 15:53:47
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 2 /5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

]" 1

Date: 26.DEC.2017 16:33:04

i

Date: 26 DEC.2017 15:56:38

spectrum x| sp um
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dem r‘ 10 dém Py
| \
ode {‘ 0 dem \
-10 derm -10 dBm
SPURIOUS INE_ABS H L‘ ld
20 dem j 20 dem / |.L
-30 dem LLMH]‘ '” “PJ -30 dBm fJ\ f
)
-40 ey . | | el | l " | 40 B | | ) Il
Col L LLLL el R o N
" oot o b A " el il
s iairr | b
o
-0 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.855 GHz | ||['Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.840 Gz 1.849 GHz 1.000 MHz 184886 GHz -16.11 dém -3.11d8 1.905 GRz 1.910 Ghz 100.000 kHz 1.90060 GHz 13.26 dBm -16.74 dB
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -26.12 dam -15.12 d8 1.010 GHz 1.911 GHz 30.000 kHz 1.91001 GHz -27.23 dBm -14.23 de
1,850 GHz 1,855 GHz 100,000 kHz 185036 GHz 13.52 dBm -16.48 dB 1011 CHz 1950 GH2 1,000 Mz 181113 cHe ~15.06 cdbm 206 db

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um L2
Ref Level 30.00 dBm  Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
B 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine s
10 dBm 10 dBm
.
o I_A-WW\H 0 dem My \
-10 d8m { -10 dBm
SPURIOUS_LINE_ABS / ‘ ‘ \
-20 dem H i -20 dBm f
-30 dBm i W‘.“l., -30 dem ,I'"km 1 5
; Ll | [ W M‘+ LML | ) v L‘m. i, I ;
40 dem L P 40 dem T
U UL L e oy " ™ o ALl
D Ll ot 1500t A
i
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts StOE 1.92 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit

1,840 GHz 1.849 GHz 1.000 MHz 1.84837 GHz -24.99 dém -11.99 dé 1.905 GHz 1.910 GHz 100.000 kHz 1.90905 GHz 4.30 dBm -25.70 dB

1.843 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -33.20 dém -20.20 dB 1510 GH= 1911 GHz 30,000 kHz 191000 GHz 233,04 dBm 220,04 dB

1.850 GHz 1.855 GHz 100.000 kHz 1.851322 GHz .60 dBm -25.40 d& 1.911 GHz 1.920 GHz 1.000 MHz 1.91297 GHz -23.47 dBm -10.47 dB

T
i i t Ve
Date. 26.DEC.2017 16:32 23 Date: 26.DEC.2017 15:52:47
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

Conducted Spurious Emission

LTE M1 Band 2 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum ué]
Ref Level 0,00 dBm  Offset 11,70 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Paks Limit Cthrnk PARS
INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dBm
- Y 40 dBm P AR
Y e A YN " - nakd A
T PR s FIPPEL b
e el
B -60 dBm
-70 dBm
dB -80 dBm
dBm -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 938.19340 MHz -47.23 dBm -34.23 dB 30,000 MHz 1,000 GHz 1.000 MHz 955.15992 MHz -47.26 dBm -34.26 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83340 GHz -41.12 dBm -28.12 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.78480 GHz -48.27 dBm -35.27 d
1,920 GHz 3,000 GHz 1.000 MHz 2.99406 GHz -46,92 dBm -33,92 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,00226 GHz -46,79 dBm -33,79 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99342 GHz -41.37 dBm -28.37 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99042 GHz -41.51 dBm -28.51 db
9.000 GHz 13.000 GHz 1.000 MHz 10.31859 GHz -41.60 dBm -28.60 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.32908 GHz -41.55 dBm -28.55 dB
13,000 GHz 19,500 GHz 1.000 MHz 18.08136 GHz -38,30 dBrm -25.30 dB 13,000 GHz 10,500 GHz 1.000 MHz 18.06886 GHz -38,38 dBm -25,38 dB
— —
{ 1 J ¢ L] ( )| J b

Dater 26 DEC 2017 17:18:24

Date: 26 DEC 2017 17:18:12

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum o
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fthrrk PARS Limit fthr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
30 dB -30 dBm
40 dB I Lah, 40 dBm o PP A
FEDPRIT P e et gt . . | et -
(s L
-60 dB -60 dBm
70 dB -70 dBm
dBm -0 dBm
dB -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 932.86107 MHz -47.21 dBm -34.21 dB 30,000 MHz 1,000 GHz 1.000 MHz 919.28786 MHz -47.14 dBm -34.14 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.82258 GHz -48.37 dBm -35.37 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.76843 GHz -47.33 dBm -34.33 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.99046 GHz -46,70 dBm -33,70 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,00442 GHz -46,94 dBm -33,94 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98992 GHz -41.57 dBm -28.57 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.84593 GHz -41.59 dBm -268.59 db
9.000 GHz 13.000 GHz 1.000 MHz 10.30809 GHz -41.81 dBm -28.81 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.28409 GHz -41.76 dBm -28.76 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.06986 GHz -38.55 dBm -25.55 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.75104 GHz -38 .49 dBm -25.49 d&
— —
( )i J ( P2 [ )i ] ) e

Date: 26.DEC.2017 17.21.44

Date: 26.DEC.2017 17.20.16
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s=amranas. FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 2 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 26 DEC 2017 17:22:43

Date: 26 DEC 2017 17-24:32

Spectrum u%;" Sp ué]
Ref Level 0,00 dBm  Offset 11,70 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Paks Limit
INE_ARS PARS _1p diBe INE_ARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
30 dB -30 dBm
40 dBy 3 - AP 40 dBm — 3 A AP
I mhaa '
e v Gl
-60 dB -60 dBm
70 de 70 dBm
dB -80 dBm
dBm -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 950.31234 MHz -47.53 dBm -34.53 dB 30,000 MHz 1,000 GHz 1.000 MHz 870.8120% MHz -47.23 dém -34.23 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.78774 GHz -48.34 dBm -35.34 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.74786 GHz -48.31 dBm -35.31 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.99118 GHz -46,83 dBm -33,83 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,00046 GHz -46,73 dBm -33.73 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99042 GHz -41.45 dBm -28.45 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98942 GHz -41.63 dBm -28.63 db
9.000 GHz 13.000 GHz 1.000 MHz 10.29209 GHz -41.78 dBm -28.78 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.31059 GHz -41.51 dBm -28.51 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.06486 GHz -38.44 dBm -25.44 dBb 13.000 GHz 19,500 GHz 1.000 MHz 16.37299 GHz -38 41 dBm -25.41 d&
—_— —
( I J ¢ L] ( )| J L L]

SPORTON INTERNATIONAL INC.
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saronas. FCC RF Test Report

Report No. : FG7D0540B

Frequency Stability

Test Conditions LTE M1 Band 2 (QPSK) / Middle Channel Limit
BW 5MHz Note 2.
Temperature Voltage -

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0007
40 Normal Voltage 0.0010
30 Normal Voltage 0.0042
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0046
0 Normal Voltage 0.0048

110 Normal Voltage 0.0040 PASS
-20 Normal Voltage 0.0003
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0047
20 Normal Voltage 0.0000
20 Battery End Point 0.0039

Note:

1. Normal Voltage =3.7 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-12 of 12




s=amranas. FCC RF Test Report Report No. : FG7D0540B

LTE M1 Band 4

Peak-to-Average Ratio

Mode LTE M1 Band 4 / 5MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 8.35 8.38 8.46 8.64
Middle CH 8.41 8.58 8.41 8.52 PASS
Highest CH 8.32 8.46 8.43 8.41
SPORTON INTERNATIONAL INC. Page Number : A4-10f 12

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 4 / 5MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 26.DEC.2017 16.48.47

Date: 26.DEC.2017 16.43.48

Spectrum = Spectrum
Ref Level 30,00 dom  Offset 11,70 b Ref Level 30,00 dom  Offset 11,70 G&

o At 30d8__AQT 2 ms @ RBW 5 MHz o At 30d8 A 2 ms @ RBW 5 MHz

@153 view @152 view
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&

1E- T 1E-
CF 1.7125 GHz Mean Pwr + 20.00 dB CF 1.7125 GHz ean Pwr + 20.00 dB
C ary C D Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000

Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean Peak | cCrest | 10% | 10% | Da% | o0.01% |

Trace 1 -42.46 dBm -32.61 dBm 9.85 dB 365 dB 6.72 dB 3.35 dB. 9.26 dB Trace 1 -42.53 dBm -31.45 dam 11.08 d8 368 dB 6.67 dB 8.38 dB 9.48 dB
 o— T — — —_—
L JU J L JU J L ERRERRE I

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém

Offset 11,70 di

Spectrum

Ref Level 30.00 dém  Offset 11.70 d@

Date: 26.DEC.2017 16:5228

Date: 26.DEC.2017 16:51:44

o At 30d8__AQT 2 ms @ RBW 5 MHz o At 30d8__AQT 2 ms @ RBW 5 MHz
@153 view @152 view
=] o
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o
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1E- 1E-
CF 1.7925 GHz Mean Pwr + 20.00 dB CF 1.7925 GHz ean Pwr + 20.00 dB
C ary C D Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |
Trace 1 -42.60 dBm -32.01 dBm 10.59 d8 368 dB 6.72 dB 3.41 dB 9.91 dB Trace 1 -42.48 dBm -31.94 dam 10.54 d8 365 dB 6.72 dB 8.58 dB 9.68 dB
i S — —— . N
L JU J MR L JU J FRRRRRED e

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Ref Level 30.00 dém

Offset 11,70 di

Spectrum

Ref Level 30.00 dém  Offset 11.70 d@

Date: 26.DEC.2017 16:59:50

Date: 26.DEC.2017 17:00:13

o At 30d8__AQT 2 ms @ RBW 5 MHz o At 30d8__AQT 2 ms @ RBW 5 MHz
@153 view @152 view
SEu o
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1E- - I 1E- k|
CF 1.7525 GHz Mean Pwr + 20.00 dB CF 1.7525 GHz ean Pwr + 20.00 dB
C ary C ive DI Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |
Trace 1 [ -47.44 dem | -31.23 dem  11.20 d8 3.68 0B 5.70 48 3.32 dB 9.7 6B Trace 1 [ -42.35 dem | -31.60 dem 1067 d8 3.68 0B 6.72 48 8.45 08 9.71 6B
i N — —— . N
L JU J WUARRED e L JU J L ERRERRE I

SPORTON INTERNATIONAL INC.
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s=amranas. FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 4 / 5MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 26.DEC.2017 16.47-12

Spectrum = Spectrum
Ref Level 30,00 dom  Offset 11,70 b Ref Level 30,00 dom  Offset 11,70 G&

o At 30d8__AQT 2 ms @ RBW 5 MHz o At 30d8__AQT 2 ms @ RBW 5 MHz

@153 view @152 view
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Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |
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Date: 26.DEC.2017 16.50.28

Middle Channel / 1RB

Middle Channel / Full RB

Date: 26.DEC.2017 16:52.47

Spectrum = Spectrum -
Ref Level 30,00 dom  Offset 11,70 b Ref Level 30,00 dom  Offset 11,70 G&
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Trace 1 -42.50 dBm -31.93 dBm 10.57 d8 365 dB 6.61 dB 3.41 dB 9.59 dB Trace 1 -42.51 dBm -32.39 dam 10.11 d8 3.62 dB 6.67 dB 8.52 dB 9.51 dB
— —_— —— —
L JU J MR L JU J L ERRERRE I

Date: 26.DEC.2017 16.50:56

Highest Channel / 1RB

Highest Channel / Full RB

Date: 26.DEC.2017 16:59:33

Spectrum = Spectrum -
Ref Level 30,00 dom  Offset 11,70 b Ref Level 30,00 dom  Offset 11,70 G&
o At 30d8__AQT 2 ms @ RBW 5 MHz o At 30d8__AQT 2 ms @ RBW 5 MHz
@153 view @152 view
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

26dB Bandwidth

Mode LTE M1 Band 4 : 26dB BW(MHz)
BW 1.AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK [16QAM QPSK 16QAM QPSK 16QAM
Lowest CH - - - - 1.35 1.34 - - - - - -
Middle CH - - - - 1.33 1.32 - - - - - -
Highest CH - - - - 1.36 1.33 - - - - - -
SPORTON INTERNATIONAL INC. Page Number : Ad-40f 12
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 4

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=]

(=]

pectrum
Ref Level 30.00 Gbm  Offset 11,70 db & RBW 30 kHz RefLavel 30.00 dbm  Offset 11.70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 14.47 dbm)| MI[1] 1267 abm|
1.71125100 GHz 1.71113100 GHz
= R ndB 26.00 dB)| @ M1 ndB 26.00 dB|
104 e | Bw 1.349000000 MHz| 104 i o nl Bw 1.339000000 MHz|
lf’ "l Q factor 1268.9) nkd ‘l Q factor 1278.2]
od ! } od ‘.
-10 df ‘J‘ \ -10 d s
o W o
20 d i 20 d
"W e,
-0 7 JI \n\j’”’\l‘ql -0 ™ . W
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Tk i 5 Y
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T o R Ty ™ malh
5ut b 1k, l"_-’,vurlf ! g
) T, . h o
o S | s hove gt
CF 1.7125 GHz 1001 pts Span 10.0 MHz | CF 1.7125 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.711251 GHz 14.47 dBm nd@ down 1.349 MHz M1 1.711131 GHz 12.67 dBm nd@ down 1,339 MHZ
TL 1 1710122 GHz -12.07 dam nd8 26.00 dB TL L 1.710152 GHz -13.92 dam nd8 26.00 dB
T2 1 1711471 GHz -11.74 d8m Q factor 1268.9 T2 1 1.711491 GHz -13.42 dBm Q factor 1278.2
L U J wa L JU J
Date: 26.0EC 2017 1644119 Date: 26 DEC 2017 16.45:34
pectrum b pectrum o
Ref Level 30.00 Gbm  Offset 11,70 db & RBW 30 kHz RefLavel 30.00 dbm  Offset 11.70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 14.77 dbm)| MI[1] 12.39 abm|
1.73083200 GHz 1.73121100 GHz
= v ndB 26.00 dB| @ M1 ndB 26.00 dB|
w0 Al Buw 1.329000000 MHZ| 104 N Buw 1.319000000 MHz|
i ‘|L Q factor 1302.7 ‘I“ ok ‘\ Q factor 1312.8)
o | \L 0 J T
g P 10 di il i
HI 2 /
/ L ,{ s W
e A ) =« M Ty
a0 ~ iy - ) Jive
- el W Py B 7 iy
heterd ) a0 [
—403‘55 T -40 jB o * v
Fake "H"L,h i P
50 d L W 50 d
Wl iagy, Pty A
&nd 60 d
CF 1.7325 GHz 1001 pts Span 10.0 MHz CF 1.7325 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1,730832 GHz 14.77 dBm nd@ down 1.329 MHz M1 1.731211 GHz 12.39 dBm nd@ down 1,219 MHZ
TL 1 1730132 GHz -10.59 dBm nd8 26.00 dB TL L 1.730182 GHz -13.16 dbm nd8 26.00 dB
T2 1 1.731461 GHz -10.96 dBm Q factor 1302.7 T2 1 1.731501 GHz -13.40 dBm Q factor 1312.8
L U J - L JU J L]
Date: 26.DEC 2017 16.52:00 Date: 26 DEC 2017 165117
pectrum - pectrum -
Ref Level 30.00 GBm  Offset 11,70 0B & RBW 30 kHz RefLevel 30,00 Bm  Offset 11,70 dB & RBW 30 kHz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt 30 de SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 14.28 dBm| mili] 2 dBm|
1.75423800 GHz 1.75388900 GHz
e ndB ’:F‘ 26.00 dB| & ndB M1 26.00 dB|
Bt o 1.359000000 MHZ Bu 1.329000000 MHZ]
UNATIY di I
104 oqu[u@‘ ’\ 1291.2 o ol.fuluF‘ﬂ v W‘\ 1320.0)
od + t od I
7 | il
BUE! ¥ -10d I+
d i f
20 20 -
W e d™
a0 ol \"“} -30 hy
Ay iy S
40 rd LA 400l NI VWi \L"“ﬂj““'\ 4y
b T T = + h—
s i I Nl
P i )
-50 e
TR
s v
CF 1.7525 GHz 1001 pts Span 10.0 MHz CF 1.7525 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1754238 GHz 14.28 dBm ndB down 1,350 MHz ML 1.753888 GHz 13.02 dém ndB down 1,329 MHz
TL 1 1753539 GHz -12.01 dam nds 26.00 dB TL L 1.753599 GHz -12.96 dam nds 26.00 d8
T2 1 1754893 GHz -11.83 dém Q factor 1291.2 T2 1 1.754928 GHz -12.98 dBm Q factor 1320.0
L I ) L I ) -

Date: 26.DEC.2017 17.00:25

DCate: 26 DEC 2017 17.02.52

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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saronas. FCC RF Test Report

Report No. : FG7D0540B

Occupied Bandwidth

Mode LTE M1 Band 4 : 99%0BW(MHz)
BW 1.AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK [16QAM QPSK 16QAM QPSK 16QAM
Lowest CH - - - - 1.1 1.13 - - - - - -
Middle CH - - - - 1.09 1.11 - - - - - -
Highest CH - - - - 1.08 1.09 - - - - - -
SPORTON INTERNATIONAL INC. Page Number : A4-6 of 12

TEL : 886-3-327-3456
FAX : 886-3-328-4978




s=amranas. FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 4

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.70 b = RBW 30 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att a0dE SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.80 dbm)| MI[1] 13.17 abm|
- 1.71049200 GHz - 1.71067200 GHz,
3 Occ B 1.098901099 MHz| 1 Occ B 1.128871129 MHz|
104 I_Iﬂv SR 104 i mv-l».L
0 d ] 1 0 d Y
\
10 df ,rj -10 di -+
z0d i 20d J “‘L
M Sl M,
-0 s vy 30 Fp o
™ "
10 cyprt AN N, a0 den ot
b e, el Tt P
o Ty Ty o 2o
ety AR o o)
60 d -60 di
CF 1.7125 GHz 1001 pts Span 10.0 MHz CF 1.7125 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1710492 GHz 14,80 dam ML 1.710672 GHz 13.17 dam
T 1 1,7102423 GHz 7.56 dbm Oce Bw 1.098301099 MHz TL L 1.7102423 GHz 6.56 dBm Oce Bw 1.128871129 MHz
T2 1 17113412 GHz 5.88 dam T2 1 17113711 GHz 1.20 darm

L I ]

Date: 26.DEC 2017 164355

L U ]

Date: 26, DEC 2017 164524

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum = pectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.70 b = RBW 30 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att a0 dE SWT 632 ps @ VBW 100kH:  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 13.08 dbm)| MI[1] 1338 abm|
- 1.73073200 GHz - 1.73048200 GHz,
Occ B 1088911089 MHz| 1\ 1.108891109 MHz|
wd f A “'1 104 jM oot ‘1‘\[
o4 0d
i 1 I i
i 1 di
10 df 7 -10 ~
Nl i I,
200 . 204 1 .
i oy,
P oty B W,
a0 f \ a0 Fﬂ 1
A & L o Y
i gapetlf y i a0 ki T
ple? i g " ke,
Wit i )
50 d f y -50 Lo
AP s Wl o
o d My 60 di ] i
CF 1.7925 GHz 1001 pts Span 10.0 MHz CF 17925 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.730732 GHz 13.08 dam ML 1.730482 GHz 13.38 dam
T 1 1,7302423 GHz 5.55 dbm Oce Bw 1.088911089 MHz TL L 1.7302323 GHz 3.38 dBm Oce Bw 1.108891109 MHz
T2 1 17313312 GHz 6.37 dam T2 1 17313412 GHz 3.85 dam

L it J -

Date: 26.DEC 2017 16.51:62

L U ]

Date: 26, DEC 2017 16:51.03

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum - Spectrum o
Ref Level 30.00 GBm  Offset 11,70 0B & RBW 30 kHz RefLevel 30,00 Bm  Offset 11,70 dB & RBW 30 kHz
o att 30dB BWT 632 ps @ VBW 100 kHz  Mode Auto FFT e att 30 dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.25 dBm| mili] 14.18 dBm|
20 1.75468B00 GHz - 1.75401800 GHz
Oce B 1.078921079 MHZ, oce B! 1.088911089 MH|
T
104 ’h. i, 104 Tagall
0 di 1 0
. ! . J
-0 -10
i
i I
20 d - A 20 di +
el W
™ a .
-30 R T 0 ST
) W v
ad . vt - a0d o Uk i
g A,
ol i TR { Ly
So0d - oo 50 df ’M
I, AR PR TE N &
50 d -60'd
CF 1.7525 GHz 1001 pts Span 10.0 MHZ CF 1.7525 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1754683 GHz 16.25 dBm ML 1.754018 GHz 14.18 dBm
T1 1 1.7536688 GHz 8.47 dBm oce Bw 1.078921079 MHz T1 1 1.7536688 GHz 6.51 dBm oce Bw 1.088911089 MHZ
T2 1 17547478 GHz 7.03 dém T2 1 1.7547577 GHz 5,35 dém

L ) ]

Date: 26.DEC.2017 17.00.27

L I ]

Cate: 26 DEC 2017 17.02.40

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

Conducted Band Edge

LTE M1 Band 4 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 20,00 dém Offset 11.70 db

Mode Auto Sweep

@1 AvoPwr (@1 AvgPwr
Limit fheck PARS | SPURIGNE GHNEKADS PABRS
J 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ug’u_‘gn PURIOUS_| INE_ABS PABS 20 UB;QP S
10 dBm ["! 10 dém ""\
ode H 0dem i
-10 dem -10 dem +
SPURIGUS TN 85 i \
-20 dem # L -20 dem | ].
-30 dem : ﬁ ! -30 dBm ﬂ\ " |
T VL o b 1| || | |
Y ot e M 1
b Ll ! ey i, o A L
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Atimit__| Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70889 GHz -13.90 dBm -0.90 d& 1.750 GHz 1.755 GHz 100.000 kHz 1.75466 GHz 13.16 dBm -16.84 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.70999 GHz -31.87 dém -18.87 dB 1,755 GH 1756 GHz 30,000 kHz 175500 GH= 25,02 dbm 1607 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71036 GHz 11.78 dém -18.22 dB 1.756 GHz 1.765 GHz 1,000 MH2 1.75638 GHz 13.16 dbm “0.16 dB
i Y

Date: 26,.DEC.2017 16:4927

i

Date: 26 DEC.2017 16:56:46

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

Spe

um

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit ¢heck PABS | SPUERIGUECHNEKABS PABS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASES
20 dBm 20 dem
10 dBm 10 dBm
" !
b db Iﬂvﬁh ) o dem [,""". "1.\
-10 d8m ; I -10 dBm :
SPURIOUS_LINE_ABS J \. J \
20 dem IJ \)\ 20 dim jl h
-30 dBm | | -30 dem m |
L | \ R W, 1| [, L
40 dem l I \ ” ll ,J-,M’ . ik 40 dem—r b} ) L
JJ . . )
ot b
]
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.75 GHz 3003 pts StD_E .765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1,700 GHz 1.709 GHz 1.000 MHz 1.70842 GHz -21.64 dBm -8.64 d& 1.750 GHz 1.755 GHz 100.000 kHz 1.75422 GHz 5.08 dbm -24.02 dB

1,709 GHz 1.710 GHz 30.000 kHz 170998 GHz -23.87 dém -16.87 dB 1755 GHz 1756 GHz 30,000 kHz 175501 GHz 30,45 dbm S17.45 dB

1,710 GHz 1.715 GHz 100,000 kHz 1.71076 GHz 5,45 dem -24.55 dB 1.766 CHz 1765 GH2 1,000 MH2 1.75689 GHz 20.99 dBm ~7.59 dB

.
i I i 1 ) e
Date. 26.DEC.2017 16.44.58 Date: 26.DEC.2017 17.01:25
SPORTON INTERNATIONAL INC. Page Number 1 A4-8 of 12
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 4

/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| sp um
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGE CHNEKABS_ PABS
6 3 5 ABS Lt SPURIOUS, INE_ABS PAES!
20 ghine _FPURIOUS }INE_ABS PABS 20 chine s
10 dBm Iﬂ 10 dbm (’\\
0de j 0 dBm \
-10 dam T -10 dBm
-20 dgm l imir -20 dBm {
1
30 dBm | m + -30 dBm |
|
L \
40 dem—t | | L 40 Hppn | v
o 0 5 bl
Saeroen - [ : il w INITEANL Y S0 i ey ! J L L
-0 dBm 60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz || start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“TS | | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70768 GHz -25.04 dém -12.04 d& 1.750 GHz 1.755 Ghz 100.000 kHz 175467 GHz 13.55 dBm -16.45 d&
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz ~28.25 dbm -15.29 d8 1.755 GHz 1.756 GHz 30,000 kHz 1.75500 GHz -27.49 cBm -14.49 dB
1.710 GHz 1.715 GHz 100,000 kHz 1.71037 GHz 12.74 dBm -17.26 dB 1.756 GHz 1765 GH2 1,000 Miz 1 7560 CHe 21.55 dBm 555 db
Y

)

i

Date: 26.DEC.2017 16:47-48

Date: 26 DEC.2017 16:58:14

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 11.70 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 ghine 5
10 dem 10 dBm:
Y
ode ww o b fM el
-10 dBm { | -10 dBm. T
SPURIOUS_LINE_ABS ( h J L
-20 dBm ’H Lh‘ -20 dBm m{ i
-30 dBm W _30 dem Ikl L\ ‘ ll
40 dom \ i _— | i 40 dam— ¥ ww | , : Ly
i / N I
L J “ I L WJW" i, I WL‘"W\»L ! l -I-
et -
u
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.75 GHz 3003 pts StD_L .765 GHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70856 GHz -18.43 dBm -5.43 dB 1.750 GHz 1.755 GHz 100.000 kHz 1.75377 GHz 4.86 dBm -25.14 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.70957 GHz -30.93 dBm -17.93 dB 1,755 GHz 1.756 GHz 30,000 kHz 1.75507 GHz -32.05 dBm -19.05 dB
1.710 GHz 1.715 GHz 100,000 kHz 1.7105€ GHz 4.83 dBm -25.17 dB 1.756 GHz 1.765 GHz 1,000 MHz 1.75715 GHz -23.32 dBm -10.32 dB
\
Il it L e
Date: 26.DEC.2017 16.46:10 Date: 26.DEC.2017 17.04:05
SPORTON INTERNATIONAL INC. Page Number 1 A4-9 of 12
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

Conducted Spurious Emission

LTE M1 Band 4 / 5MHz

o
v
Ref Level 0,00 dBm  Offset 11,70 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit PaRS Limit PARS
10 ddRE INE_ARS PARS _1p diBe INE_ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
A et |[| 40 ctBm yr}
- P -
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 917.83358 MHz -47.36 dBm -34.36 dB 30,000 MHz 1,000 GHz 1.000 MHz 945,94953 MHz -47.14 dBm -34.14 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.62916 GHz -48.45 dBm -35.45 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69913 GHz -48.16 dBm -35.16 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.97387 GHz -46,91 dBm -33,91 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,00239 GHz -46,80 dBm -33,80 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99192 GHz -41.46 dBm -28.46 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99092 GHz -41.43 dBm -26.43 db
9.000 GHz 13.000 GHz 1.000 MHz 10.28509 GHz -41.80 dBm -28.80 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.29309 GHz -41.70 dBm -28.70 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76498 GHz -38.40 dBm -25.49 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.03912 GHz -38.32 dBm -25.32 dB
m— m—
{ 1 J ¢ L] ( )| J b
Date: 26.DEC 2017 16:50:03 Date: 26 DEC 2017 16:48:26
o ) ] ==
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PA
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
-40 dB X A P ||| -40 dBm Ao, A
N el i " - I T e ey o T
ol
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 942,07146 MHz -47.35 dBm -34.35 dB 30,000 MHz 1,000 GHz 1.000 MHz 990.54723 MHz -47.16 dBm -34.16 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.66029 GHz -48.45 dBm -35.45 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.65085 GHz -48.38 dBm -35.38 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.99280 GHz -46,88 dBm -33,88 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,07058 GHz -46,93 dBm -33,93 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98992 GHz -41.57 dBm -28.57 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.84743 GHz -41.56 dBm -28.56 db
9.000 GHz 13.000 GHz 1.000 MHz 10.30509 GHz -41.65 dBm -28.65 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.32958 GHz -41.74 dBm -28.74 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.77248 GHz -38.20 dBm -25.29 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.76664 GHz -38.31 dBm -25.31 dB
m— m—
( )i J ( P2 [ ) ] ) e
Date: 26.DEC.2017 17:07:00 Date: 26.DEC.2017 17:08:32

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 4 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

o
v
Ref Level 0,00 dBm  Offset 11,70 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit PaRS Limit
10 ddRe INE_ARS PARS _1p diBe S_JINE_ARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
-40 dB — APy || 40 dBm Ao =
AP RS PP [JPVSRREEY. A P DS W SR P Ry —~
et et e - B eiel
X
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 950.31234 MHz -47.42 dBm -34.42 dB 30,000 MHz 1,000 GHz 1.000 MHz 970.67216 MHz -47.36 dBm -34.36 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.65050 GHz -48.46 dBm -35.46 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69388 GHz -48.49 dBm -35.49 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.98045 GHz -46,84 dBm -33,84 dB 1,765 GHz 3,000 GHz 1.000 MHz 1.77220 GHz -40,55 dBm -27.55 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99092 GHz -41.54 dBm -28.54 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99142 GHz -41.47 dBm -28.47 db
9.000 GHz 13.000 GHz 1.000 MHz 10.32058 GHz -41.68 dBm -28.68 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.32458 GHz -41.67 dBm -28.67 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.00662 GHz -38.54 dBm -25.54 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.75248 GHz -38.50 dBm -25.50 dB
m— m—
{ 1 J ¢ L] ( )| J L L]

Dater 26 DEC 2017 17-05:56

Date: 26 DEC 2017 17-05:08

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG7D0540B

Frequency Stability

Test Conditions LTE M1 Band 4 (QPSK) / Middle Channel Limit
BW 5MHz Note 2.
Temperature Voltage -

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0055
40 Normal Voltage 0.0059
30 Normal Voltage 0.0062
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0002
0 Normal Voltage 0.0065

-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0053
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0000
20 Battery End Point 0.0057

Note:

1. Normal Voltage =3.7 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A4-12 of 12




s=amranas. FCC RF Test Report Report No. : FG7D0540B

LTE M1 Band 12

Peak-to-Average Ratio

Mode LTE M1 Band 12 / 5MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 8.35 8.46 8.32 8.38
Middle CH 4.23 5.1 5.1 6 PASS
Highest CH 8.55 8.35 8.41 8.52
SPORTON INTERNATIONAL INC. Page Number : A12-10f 12
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 12 / 5MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 26.DEC.2017 19.48:17

Date: 26.DEC.2017 19.49.17

Spectrum = Spectrum
Ref Level 30,00 dom  Offset 10,60 b Ref Level 30,00 dom  Offset 10.60 G&
o At 30d8__AQT 2 ms @ RBW 5 MHz o At 30d8__AQT 2 ms @ RBW 5 MHz
@153 view @152 view
e s
o o —
=
P
= 5
0.0 - 0.0 2
5
N
1E- - 1E- Y
,‘\ \\
1E a1 1E e
N i
1E- - 1E- ‘,
CF 701.5 MHz Mean Pwr + 20.00 dB CF 701.5 MHz ean Pwr + 20.00 dB
C ary C ive DI Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |
Trace 1 -43.28 dBm -32.84 dBm 10.44 dB 368 dB 6.67 dB 3.35 dB. 9.65 dB Trace 1 -43.22 dBm -32.97 dam 10.25 d8 365 dB 6.64 dB 8.46 dB 9.62 dB
 o— T — — e — ]
L JU J [ LTI L JU J L ERRERRE I

Middle Channel / 1RB

Middle Channel

/ Full RB

Spectrum

Spectrum

Ref Level 30.00 dém
lo_Att 30 d8

Offset 1080 di

Ref Level 30.00 dém  Offset 10.80 d@

Date: 26.DEC.2017 19.05:42

Date: 26.DEC.2017 19:05:15

aQr 2 ms @ RBW 5 MHz o At 30d8__AQT 2 ms @ RBW 5 MHz
@153 view @152 view
s
S
B
0. —
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a N -
0.0 0.0 v
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i \
1B ‘l 1B 1
i
‘- \
1E — 1E \
1E- 1E-
CF 707.5 MHz Mean Pwr + 20.00 dB CF 707.5 MHz ean Pwr + 20.00 dB
C ary C ive DI Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |
Trace 1 [ 19.87 dem | 24,16 dem 4.29 d8 2.70 dB 4.00 48 4.23 dB 4.32 0B Trace 1 [ 19.28 dem | 24.56 dem 5.28 dB 2.96 dB 4.84 48 5.10 dB .25 0B
i N — . N
L JU J WUARRED e L JL J FRRRRRED e

Highest Channel / 1RB

Highest Channe

|/ Full RB

Date: 26.DEC.2017 19.07-43

Date: 26.DEC.2017 19.08:27

Spectrum = Spectrum -
Ref Level 30,00 dom  Offset 10,60 b Ref Level 30,00 dom  Offset 10.60 G&
o At 30d8__AQT 2 ms @ RBW 5 MHz o At 30d8__AQT 2 ms @ RBW 5 MHz
@153 view @152 view
0. 0.
=
s
0.0 0.0
1E- 1E- -
1E > 1E
Y \
1E- 1E- it
CF 713.5 MHz Mean Pwr + 20.00 dB CF 713.5 MHz ean Pwr + 20.00 dB
C ary C ive DI Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |
Trace 1 -43.35 dBm -32.94 dBm 10.41 d8 368 dB 6.67 dB 3.55 dB 9.80 dB Trace 1 -43.33 dBm -33.55 dam 9.77 dB 368 dB 6.67 dB 8.35 dB 9.36 dB
—— — —— —
L JU J WUARRED e L JL J L ERRERRE I
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 12 / 5MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 26.DEC.2017 19.46.42

Spectrum = Spectrum
Ref Level 30,00 dom  Offset 10,60 b Ref Level 30,00 dom  Offset 10.60 G&
o At 30d8__AQT 2 ms @ RBW 5 MHz o At 30d8__AQT 2 ms @ RBW 5 MHz
@153 view @152 view
i T
0. 0.
ERe e
h
0.0 0.0 -
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1E 1E- 5
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1E 1E 5
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1E4 ‘\ \ 1E4
CF 701.5 MHz Mean Pwr + 20.00 dB CF 701.5 MHz ean Pwr + 20.00 dB
C ary C ive DI Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean Peak | cCrest | 10% | 10% | Da% | o0.01% |
Trace 1 -43.28 dBm -33.36 dBm 9.91 dB 368 dB 6.67 dB 3.32 dB 9.28 dB Trace 1 -43.33 dBm -32.74 dam 10.59 d8 368 dB 6.70 dB 8.38 dB 51 dB
—— ——
L JU J [ LTI L JU J Ll

Date: 26.DEC.2017 19.49.40

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 1080 di
lo_Att 30 d8_ AQT 2 ms @ RBW 5 MHz

Spectrum -

Ref Level 30.00 dém  Offset 10.80 d@
lo_Att 30 d8_ AQT 2 ms @ RBW 5 MHz

(@152 view

(@152 view

00 \

(CF 707.5 MHz

Mean Pwr + 20,00 dB

0.0 £

(CF 707.5 MHz ean Pwr + 20.00 dB

Date: 26.DEC.2017 19.06.18

C ary C ive DI Function Samples: 130000
Mean | Peak | crest | 10% | 10% | 049 | 001% |
Trace 1 19.68 dBm 24,79 dBm 5.11 dB 3,54 dB 4.93 dB 5.10 dB 5.12 dB
—— —
L JU J FHRRREED e

Complementary Cumulative Distribution Function Samples: 130000

Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |
Trace 1 [ 18.25 dem | 24.40 dem 5.14 dB 3.39 dB .42 dB 5.0 d8 6.14 6B
—
7
L JU J Wy e

Date: 26.DEC.2017 19.04:33

Highest Channel / 1RB

Highest Channel / Full RB

Date: 26.DEC.2017 19.07:26

Spectrum = Spectrum -
Ref Level 30,00 dom  Offset 10,60 b Ref Level 30,00 dom  Offset 10.60 G&
o At 30 d8 2 ms @ RBW 5 MHz o At 30d8__AQT 2 ms @ RBW 5 MHz
@153 view @152 view
o T
0. \ 0.
G \\
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1E- - 1E-
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16 it 16
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1E- 1E-
I
CF 713.5 MHz Mean Pwr + 20.00 dB CF 713.5 MHz ean Pwr + 20.00 dB
C ary C ive DI Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |

Trace 1 -43.32 dBm -33.04 dBm 10.28 dB 368 dB 6.72 dB 3.41 dB 9.51 dB Trace 1 -43.31 dBm -33.22 dam 10.09 d8 368 dB 6.75 dB 8.52 dB 9.59 dB
—— —_— —— —_—
L JU J MR L JU J Wy e

Date: 26.DEC.2017 19.32.42

SPORTON INTERNATIONAL INC.
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saronas. FCC RF Test Report

Report No. : FG7D0540B

26dB Bandwidth

Mode LTE M1 Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH - - - - 1.38 1.31 - - - - - -
Middle CH - - - - 1.26 1.32 - - - - - -
Highest CH - - - - 127 | 141 - - - - - -
SPORTON INTERNATIONAL INC. Page Number : A12-4 of 12
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 12

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.22 dBm| ™M1[1] 13.67 aBm)
700.16100 MHz 699.40200 MHZ,
= 5 nd 26.00 dB| @ nd 26.00 dB|
g .u‘mf‘{ Bu 1.379000000 MHz| 104 . Bu 1.309000000 MHz|
l Q factor 507.9 i) Q factor 534.5
|
o4 1 0d
} |
10 d -10 di 3
Y
204 \ 20d
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L‘rn\»
a0 fi 30 K
A h “/
-and 7 { M T 40 di = — T
e o\ Y A
gl A Y T i ey e
’ "W i
o W A Mt i o ol M gty
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 700.161 MHz 15.22 dam nd8 down 1,570 MHz ML 599,482 MHz 13.67 dam nd8 down 1,309 WHz
T 1 598.112 MHz -10.31 dbm nd8 26.00 dB TL L 699.172 MHz -12.18 dbm n 26,00 d8
T2 1 700.491 MHz -10.81 dém Q factor 507.9 T2 1 700.481 MHz -12.04 ddm Q factor 534.5

L I ]

Date: 26.DEC 2017 18.00:52

L U ]

Date: 26, DEC 2017 18.00.05

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum = pectrum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.08 dBm)| ™M1[1] 13.18 aBm}
. 706.27100 MHz 705.47200 MHZ]
= nd 26.00 dB| @ nd 26.00 dB|
w0 " \Ah’uxﬁ\ Bu 1.259000000 MHz| 0d el Bu 1.319000000 MHz|
| Q factor 561.1 ‘l il Q factor 535.0f
o4 0d
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Lﬁ 1 :/ 1
10 d ] - -10 di I -
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i L v,
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. L ey cou R s e
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 706.271 MHz 16.08 dBm nd@ down 1.259 MHz M1 1 705.472 MHz 13.18 dBm nd@ down 1,219 MHZ
T 1 705.182 MHz -9.65 dBm nd8 26.00 dB TL L 705.122 MHz -12.72 dm n 26,00 d8
T2 1 706.441 MHz -10.01 d8m Q factor 561.1 T2 1 706.441 MHz -13.14 dBm Q factor 535.0
L U J wa L JU J L]

Date: 26.DEC 2017 18.02.07

Date: 26, DEC 2017 18.03.00

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum - Spectrum o
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 30 kHz RefLevel 30,00 Bm  Offset 10,60 o & RBW 30 kHz
o att 30dB BWT 632 ps @ VBW 100 kHz  Mode Auto FFT e att 30 dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.71 dBm| mili] 13.05 dBm)|
71568800 MHZ| 715.48800 MHz
1
e ndB v 26.00 dB| & ndB 26.00 dB)|
Bur il e M 1269000000 MHZ . Bu hen 1.409000000 MHZ]
104 oljulur 564.1] o ol.jlm’ ! \"l 507.9)
o | i 0 d |
! | / |
BUE! ' -10d .
N )} {
20 d ‘\ﬂ 20 di
30 el 'y a0 i
ur T
. Wy g
40 df nfl 40 d s n}#‘ﬂ‘r
! vl ol Al LT Wy
So0d A A il 50 df g L
At . ke -
LIS A M Aot
60 -60 d
CF 713.5 MHz 1001 pts Span 10.0 MHZ CF 713.5 MHz 1001 pts Span 10.0 MHz |
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 715.688 MHz 15.71 dBm ndB down 1.260 MHz ML 715,468 MHz 13.05 dBm ndB down 1,409 MHz
T1 1 714.549 MHz -10.47 dBm nds 26.00 d8 T1 1 714,489 MHZ -12.96 dBm nds 26.00 da
T2 1 715.818 MHz -10.19 dBm Q factor 554.1 T2 1 715596 MHz -13.07 dBm Q factor 507.9

L 1 ) ]

Date: 26.DEC.2017 19.28.52

L I ]

Cate: 26 DEC 2017 193318
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Report No. : FG7D0540B

Occupied Bandwidth

Mode LTE M1 Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH - - - - 111 11 - - - - - -
Middle CH - - - - 112 1.09 - - - - - -
Highest CH - - - - 11 1.1 - - - - - -
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